
RE8021
CABLE CROSSOVER



8

9

7

10

15

16

17

3

4

5



2



4



5

Parts List

Item No Description QTY Item No Description QTY

1 Cage rack 1 55 Counterweight iron component 80Kg 2

2 Left stand 1 57 Gourd hook φ8 5

3 Right stand 1 58 Type rubber sealing ring 4

4 Upper handle rack 1 59 Bearing 608-2Z 16

5 Support frame 4 60 Rivet Nut M10×19.5 2

6 Support frame 2 61 Flat Washer φ9×φ16×1.6 24

7 Left sliding frame 1 62 Flat Washer φ11×φ20×2 50

8 Right sliding frame 1 63 Flat Washer φ13.5×φ24×2.5 6

9 Pedal stand 1 65 Spring Washer φ10 16

10 Upper connection frame 1 66 Spring Washer φ12 2

11 Left regulating tube 1 68 Socket Head Cap Screw M8×15 1

12 Right adjustment tube 1 70 Socket Head Cap Screw M8×45 4

13 Front cover 1 71 Socket Head Cap Screw M10×25 22

14 Rear cover 1 72 Socket Head Cap Screw M10×50 12

15 U-shaped protective plate 1 73 Socket Head Cap Screw M10×55 4

17 Anti scratch arc plate 1 74 Socket Head Cap Screw M10×65 2

18 Threaded sleeve 4 75 Socket Head Cap Screw M10×100 2

20 catheter 4 76 Socket Head Cap Screw M12×55 2

22 Sliding wheel 8 77 Socket Head Cap Screw M12×70 2

23 Ground mounted plastic board 2 78 Button Head Cap Screw M5×10 2

24 Steel cable components 2 79 Button Head Cap Screw M6×10 16

25 Put on the gloves 2 80 Button Head Cap Screw M6×15 2

26 Pulley frame 2 81 Button Head Cap Screw M10×20 1

27 Hook rack 1 82 Flat Head Cap Screw M5×10 2

28 Tensile sleeve set 2 83 Flat Head Cap Screw M5×15 4

29 Short pull handle 1 85 Flat Head Cap Screw M10×30 4

30 Put on the gloves 2 86 Socket Set Screw M5×3 4

31 Tension rope 1 88 Socket Set Screw M8×10 4

32 Long tension sleeve set 2 89 Nylon Lock Nut M8 4

33 Direct push handle 1 90 Nylon Lock Nut M10 18

34 Foot tension sleeve 1 91 Nylon Lock Nut M12 2

35 Small pulley 8 92 Rivet Nut M6×13.5 2

36 Small aluminum pulley 8 93 Hexagonal flange nut 4

37 Long elastic pin 2 94 Serial number nameplate 

52×20×0.5
1

38 Elastic pin component 1 95 Pop Rivet  φ4×11 2



6

Parts List

  

  

     

     

    

      

 

  

 

  

 

  

  

Item No Description QTY Item No Description QTY

39 Select the iron pin group 2 99 Rubber seat 118.5×51.2×40 2

40 Rubber pad 4 100 Rear support frame 2

42 Spacer sleeve 2 101 Adjust the height pad component 2

43 Floor mat φ101×23.6 4 102 Flat Head Cap Screw M6×30 2

44 Pipe plug φ94.5×41 4 103 Shield edge strip 4

45 Pipe plug RT50×100 2 104 Nylon limit sleeve 2

46 Pipe plug PT40×80 1 105 Cover strip 2

47 Vibration damping pad 1 106 Cover strip 2

48 Pipe plug φ32 2 107 Lubricating oil box 2

49 Rubber stopper 4 108 Roller spacer sleeve 16

50 Copper bearings 6 109 Small adjustment handle 2

51 End cap φ34×5 1 110 Socket Head Cap Screw 8

52 Guide rod fixing sleeve 4 111 Small nylon limit sleeve 4

53 Aluminum head 2 112 Cap nut M8 8

54 Aluminum retaining ring 2 113 Flat Head Cap Screw M5×30 4



1
2

3

4

5

6

6

7

9

10

11

12

13

14

15

17

20

23

24

25

27

26

28

29
30

31

32
33

34

35

35

35

36 36

36 36

38

39

40

42

42

43

44

45

46

47

50
50

50

52

53

54

55 56

57

57

57

57 57

58

60

62

62

62

62

62

62

63

62

62

62

62

62

62

63

61
61

63

65

65

65

66
68

70

71

71

71

72
65 65

726565

73

74

71 75

76

77

78

51

79 79

80

81
82

83
85

43

86

88

89

90

9090

90
90

91

92

93

9596

84

71 65 62

72
90

49

48 11
2

61
10
8

59
22

59
10
8

61
11
0

37

87

87

53

10
9

6

Parts List

7



8



9



10

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

1

2

3

4
10
71

65
62

62
65

71

71
65

62

100

Item No Description QTY Item No Description QTY

1 CAGE Fram e 1 10 Upper Connecting Fram e 1

2 Left Stand Fram e 1 62 Flat W asher φ11×φ20×2 16

3 Rig ht Stand Fram e 1 65 Spring W asher φ10 16

4 Upper Handle Fram e 1 71 Soket Head Cap Screw M10×25 16

100 2Rear support frame



11

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No Description QTY Item No Description QTY

5 Support Frame 4 55 Counterweight Iron Assembly 2

20 Guide Tube 4 56 Select Iron 30

26 Pulley Connecting Frame 2 58 23.6× 1.8O-Ring 4

39 Select Iron Pin Group 2 61 Flat Washer 9× 16×1.6

4

8

0 Rubber Pad 4 70 Soket Head Cap Screw M8×45 4

49 18.5× 15×7Rubber Stopper 4 88 Socket Set Screw M8×10 4

52 Guide Rod Fixing Sleeve 4 89 Nylon Lock Nut M8 4

5

40

56

55

26

20

49

58

52

89 61

88 61 70

39



12

STEP 3
Note：Hand Tighten Bolts and Nylon Lock Nuts.

I t em No Descr i pt i on QTY
24 Wi re Rope Assembl y 2

35 Smal l  Pul l ey 8

36 Smal l  Al umi num Pul l ey 8

24

24

35
35

35

35

36

36

36

When installing the steel cable, the customer should
 be careful not to step over the long baffle column, 
and intersperse it on the inside of the baffle (the side
 close to the pulley) to avoid the steel cable from 
breaking.

NOTE:

Long bollards



13

STEP 4
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No Description QTY

13 Front Shield Plate 1

14 Rear Shield Plate 1

79 Button Head Cap Screw M6×10 16

13
14

79
79



14

STEP 5
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No Description QTY Item No Description QTY

28 Tension Sleeve Assembly 2 33 Push Handle Straight 1

29 Short Pull Handle GroupAssembly 1 34 Foot Tension Sleeve 1

31 Tension Rope 1 57 Gourd Hook 5

28

57

31

57

33

57

34 29

57



15



16



1




